‘ ® TIHdYHe W a9
@ ! Uqa Hienfira S
> TRANSLATIONAL HEALTH SCIENCE
\“_ . AND TECHNOLOGY INSTITUTE

(An autonomous Institute of Dept. of Biotechnology, Ministry of Science & Technology, Govt. of India)
Bioscience cluster 3™ mile stone Faridabad Gurgaon Expressway, Faridabad.

PHONE No: 0129-2876426 FAX: 0129-2876 402 Web Site: www.thsti.res.in

Bid DOCUMENT

Design, Supply, Installation, Testing, Commissioning (DSITC) of 25 KLD packaged
type Effluent treatment plant on Turnkey Basis and its Day to-day operations and
Comprehensive Maintenance at the NCR Biotech Science Cluster, Faridabad

(Tender No.: THS.E.101.21-22/....)




NOTICE INVITING e-TENDER

IF THERE IS DIFFERENCE IN ANY INFORMATION/DATA MENTIONED IN THE TENDER
[...]
officers, any defects regarding workmanship or quality of material used as pointed out during or after the
completion of work by the departmental officers shall have to be rectified by the contractor at his own cost
and risk, and in case the contractor fails to do the same will be got rectified by the department at the risk
and cost of the contractor.

. All precautionary measures should be adopted for the safety purposes for any accident during the
executions of work occurring at site, the contractor shall be overall responsible for the same.

. The contractor shall carry out the various testes as enumerated in CPWD/BIS specification. The contractor
shall bear the cost of testing of materials, sample preparation and its cartage to approved laboratory.
Nothing extra shall be paid by the department on this account. All tests shall be carried out from any Gowt.
approved laboratory.

. 50% of required materials of approved make will be brought before taking up the job, for which agency
will construct a store near to site as per direction of Engineer-In-Charge.

. All safety precautions and water, electricity will be arranged by the agency in store.

. Before start of the work, the contractor shall submit a time schedule for execution of the work, which
shall be got approved from the Engineer-in-Charge and strictly, adhere to the same for timely
completion of the work.




10. Some restrictions may be imposed by the security staff of THSTI etc. on the working and or movement of
labour & material. No labour camp / huts shall be allowed in the functional area of cluster (40 Acres). The)
contractor shall be bound to follow all such restrictions/ instructions and nothing shall be payable on this
account.

11. After the award of work, if agency fails to start the work or does not perform the awarded work properly
and/or in time, the earnest money, security deposited and performance guarantee submitted by the
agency will be forfeited 100% and the agency will be debarred for a period of three years to participate in
any tender for THSTI work.

12. Defect liability period shall be 12 (Twelve) months from the date of completion or execution of work as
per completion certificate.

13.Identity card of workers must be issued by the agency duly affixed photography attested by the agency in
proper format along with the full information like; Name, Temporary and permanent address. Agency has
to ensure himself before engaging labour that antecedent of labour has been verified by himself to ensure
the safety of Institute properties and employees.

14. All tools and plants, equipment’s required for execution of work must be provided by the agency at his
own cost for the execution of the work at site.

15. Water shall be arranged by the contractor at his own cost. However, if the electricity is required for work,
the same shall be provided to the contractor and THSTI standard rates as applicable on account of
electricity charges shall be recovered from him.

16. All fittings & fixtures shall be got approved from the Engineer-in-Charge before procurement or well in
advance and the approved samples shall be kept till completion of the work.

17. The malba/garbage, and unsuitable material removed from the site shall be disposed off by the contractor
to any suitable place or as directed by the Engineer-in-Charge.

18. After physical completion of work, site shall be cleared off tools and plants, labour huts, cement store or
any other temporary construction raised by the contractor during execution of the work at his own cost.
No separate payment shall be made to the contractor for the clearance of site and the work shall not be
treated as complete till the site is fully cleared by the contractor.

19. Any damage caused to any adjoining building during execution of work shall have to be made good by
the contractor at his own cost.

20.The contractor or his authorized representative shall always be available at the site of work to take
instructions from departmental officers and ensure proper and timely execution of work. No work shall be
done in the absence of authorized representative.

21. The contractor shall construct suitable godown at the site of work for storing the materials safely against
damage due to sun, dampness, fire, theft etc. He shall also employ necessary watch and ward
establishment for the purpose and no extra claim whatsoever shall be entertained on this account.

22.Welding shall be flush butt welding for steel windows ventilator and doors, made from rolled steel section,
in other cases where flush butt welding is not possible, the welding shall be done by suitable method to
from solid fused welded joint conforming to IS 1038/1983 para 6.1.1.




23. Scope of work includes Design, Supply, Installation, Testing, Commissioning (DSITC) and Validation of
packaged type Effluent treatment plant of non-corrosive material. RCC/MS components with corrosive
protection, including Design shop drawing and obtain the consent to establishment and consent to operate
(on 24x7x365 days) from HSPCB, consumable, periodical testing complete in all respect.

24. The system should be fully automatic with level control, compact, odour free and shall consume low power.
Agency has to monitor the lab waste effluent for various parameter and quantity obtaining desired no of
test reports of raw/treated lab effluent during defect liability period and CMC period.

25.The ETP units shall be designed in such a way that the aqueous effluent does not affect the function of
STP when treated aqueous effluent mixed in the domestic sewer line. Treated effluent shall meet the
HSPCB norms & also obtain adequacy report & treated effluent test report for HSPCB. Agency has to
maintain and operate the ETP (Round the Clock i.e. 24 x 07 for 12 Months) during defect liability period
including cost of manpower, chemical etc. except electricity cost.

26. The required any statutory approvals from GOVT authorities like Pollution Control Board/HSPCB/
Electrical Inspectors/ MCF etc for obtain the concent to establishment and concent to operate including
periodical testing for proposed ETP plant shall be under the scope and will be obtained by the Contractor,
THSTI shall only provide the required assistance in getting such clearance/s, as required. Official Statutory
fees, if any, shall be paid to the concerned department/authority directly by THSTI. No extra payment will
be paid during defect liability period and also CMC contract.

27. After expiry of defect liability period, further Comprehensive Annual operation & Maintenance contract
(Part B) with manpower (Round the Clock i.e. 24 x 07 for 12 Months), consumable & chemical etc. required
for ETP plant system comprehensively will be taken by agency including all govt statutory approval for
three years as per agreement.

28. THSTI reserves to himself the right of accepting the whole BOQ or any part A/B of the tender and the
tenderer shall be bound to perform the same at the rate quoted

In this NIT/Agreement wherever the word mentioned under column ‘A’ appear the same may be construed
to mean the word opposite to it in column ‘B’ as given below except for CPWD Contractor’s labour Regulation,
CPWD Safety Code, CPWD Specification and Delhi Schedule of Rates CPWD.

iA’ ‘B!

Translational Health Science and Technology
Central PWD, CPWD Institute (THSTI)

President of India Executive Director, THSTI
Chief Engineer Head-Administration

Divisional officer Engineer Incharge IEE




29. Payment Terms

Table A

S.no Payment Limit Remarks
(% of Contract)

90% Payment will be released against the invoice on completion of work
inclusive of design supply, installation Testing and Commissioning,
validation and Handing over.

10% 10 % of the contract value is reserved for the cumulative
comprehensive operation and maintenance during the defect
liability period of one year. This amount shall be released in equal
quarterly installment during the defect liability period.

Engineer-In-Charge




SCOPE OF WORK

The scope and nature of services to be provided by the contractor shall include Design, Supply, Installation,
Testing, Commissioning (DSITC) and validation of packaged type effluent treatment plant (ETP) of non-
corrosive material. RCC/MS components with corrosive protection, including Design shop drawing and obtain
the consent to establishment and consent to operate from HSPCB, erection, commissioning, construction of
ETP including civil, mechanical, electrical i/c main electrical connection from main panel, piping work
complete in all respect on turnkey basis. The system should be fully automatic with level control, compact,
odor free and shall consume low power/energy efficient. ETP of suitable size for 25 KLD required to treat the
effluent of lab by using suitable technology complete in all respect including flash mixer/settler/neutralization
chamber, holding tank including multigrade filter standby motor pumps, blower, UV, etc. pumps and piping
filter sludge holding tank, filter press, testing kit, electrical control panel, air blower, equalization tank, /holding
tank. Agency has to operate & monitor and maintain the record of the lab waste effluent for various parameter
and quantity obtaining desired no of test reports of raw treated lab effluent.The ETP units shall be designed
in such a way that the aqueous effluent does not effect the function of STP when treated aqueous effluent
mixed in the domestic sewer line. Treated effluent shall meet the HSPCB norms & also obtain adequacy
report & treated effluent test report for HSPCB.

Agency has to maintain and operate the ETP (Round the Clock i.e. 24 x 07 for 12 Months) during defect
liability period including cost of manpower, chemical etc. except electricity cost. Proposed location of the
system will be above STP. .




Annexure-|

POPOSED PROCESS FLOW DIAGRAM

Main storage Tank ’

¥

Bar screen chamber

Oil and grease chamber ’

Equalization Tank

il Badine Furcation Tank

Tube Settler

Sludge Holding Tank

Filtration System

Sludge for Dispose

Clear Tank




Annexure-ll

Technical Specification

Description QTY Standby | Make Other specification if
QTY any
if any

Bar Screen

Air Grid

Raw Sewage Transfer
Pump- Centrifugal
Air Blowers

FAB Media

FAB Screen

Dosing Tanks

Dosing Pumps

Tube Settler Media
Filter Feed Pump -
Monobloc

Filters

Motor

Pipes - MS

Pipes-

Butterfly Valves/NRV
CI

Distribution Board
Level Switch
Pressure Gauge

Air Rotameter

Semi Open Centrifugal
Pumps

Signature of tenderer with Seal & Date




TOLERANCE LIMITS FOR FINAL ETP
General Standards for Discharge of Environment Pollutants

(Ref: Schedule - VI Environmental (Protection) Rules’1986)

(All parameters except pH are in mg/L)

Annexure-lll

Parameter

Inland Surface Water

Required Parameters

Oil & Grease

10

As per standard of HSPCB and IS Code :

Suspended Solids

As per standard of HSPCB and IS Code :

pH

As per standard of HSPCB and IS Code :

BOD

As per standard of HSPCB and IS Code :

CoD

As per standard of HSPCB and IS Code :

Sulphide

As per standard of HSPCB and IS Code :

Dissolved Phosphate

As per standard of HSPCB and IS Code :

Nitrate

As per standard of HSPCB and IS Code :

Fluoride

As per standard of HSPCB and IS Code :

Manganese

As per standard of HSPCB and IS Code :

Vanadium

As per standard of HSPCB and IS Code :

Iron

As per standard of HSPCB and IS Code :

Phenols

As per standard of HSPCB and IS Code :

Cyanide

As per standard of HSPCB and IS Code :

Arsenic

As per standard of HSPCB and IS Code :

Cadmium

As per standard of HSPCB and IS Code :

Hexavalent
Chromium

As per standard of HSPCB and IS Code :

Total Chromium

As per standard of HSPCB and IS Code :

Copper

As per standard of HSPCB and IS Code :

Mercury

As per standard of HSPCB and IS Code :

Lead

As per standard of HSPCB and IS Code :




Zinc

As per standard of HSPCB and IS Code :

Nickel

As per standard of HSPCB and IS Code :

Selenium

As per standard of HSPCB and IS Code :

Total Residual
Chlorine

As per standard of HSPCB and IS Code :

Ammonical Nitrogen

As per standard of HSPCB and IS Code :

Total Kjeldahl
Nitrogen

As per standard of HSPCB and IS Code :

Free Ammonia

As per standard of HSPCB and IS Code :




Annexure-IV

LIST OF RELEVANT CODES AND STANDARDS:

Sl.no Indian standards No. Description
1 IS: 456-2007 REV 3 Code of Practice for plain and reinforced
AMEMD?2 concrete (second division)
IS: 3370 Code of Practice for concrete structures of
The storage of liquids.
Part |- 1965 General requirements
Part Il - 1965 Reinforced Concrete
Part 111- 1967 Pre stressed concrete structures.
Part IV- 1967 Design Tables

: 1536-1989 Centrifugal cast(spun) iron pressure pipes
For water, gas & sewage.
: 1537 -1976 Vertically cast iron pressure pipes for water,
Gas and sewage.
:1538-1993 Cast Iron fittings for pressure pipes for
Water, gas and sewage.
:3114 - 1994 Code for practice for lying of Cl pipes.
: 782-1978 Caulking Lead.
: 7634 - 1975 part |l code of practice for laying and jointing of high density
Polyethylene pipes.
: 5639 - 1970 Pumps handling chemicals & corrosive
Liquids.
12685 -1971 Code of practice for selection, installation and
Maintenance of sluice valves.




Annexure-V

LIST OF APPROVED MAKE / MATERIALS IN ORDER OF PREFERENCE

Description

Make

Raw Sewage Transfer Pump- Centrifugal

Kirloskar /bhel/ crompton/ CRI

Air Blowers

Everest / Airvac/waves

Dosing Pumps

Edose/ Initiative/ seko

Filter Feed Pump — Monobloc

Kirloskar /bhel/ crompton/ CRI

Motor

Kirloskar /bhel/ crompton/ CRI

Pipes — MS

Tata/ jindal hisar/surya

Pipes-

Astral/SUPREME/ PRINCE

Butterfly Valves/NRV — ClI

zoloto/ Sant/ Leader

Distribution Board

L&T/Schiendler/Advace

Level Switch

L&T/Aster/ PRINCE/

Pressure Gauge

Micro / fig.big/h. Guru

Semi Open Centrifugal Pumps

Kirloskar /bhel/ crompton/ CRI




Annexure-VI

BID SECURITY UNDERTAKING

To,

The Executive Director,

Translational Health Science and Technology Institute,
3™ Mile Stone, Faridabad Gurgaon Expressway
Faridabad — 121001

Dear Sir

Having examined the bidding document, the receipt of which is hereby duly acknowledged, we the
undersigned offer to supply and deliver (Description of Goods) in
conformity with the said bidding documents for a sum or such other sums as may be ascertained from the
bid.

We undertake if our bid is accepted, to deliver the goods in accordance with the delivery schedule
specified.

We agree to abide by this bid for requisite period as fixed for bid opening as per the instructions to
the bidders. Further it shall remain binding upon us and accepted at any time before the expiry of that
period.

Until a formal contract is prepared and executed, this bid, together with your written acceptance
thereof and your notification of award shall constitute a binding contract between us.

We understand that you are not bound to accept the lowest or any bid you may receive.

Dated this

Signature
the capacity of

Duly authorized to sign the bid for and on behalf of




Annexure-VIl

CERTIFICATE FOR SITE INSPECTION

Certified that we (Name of tenderer) have visited the site on dated

assessed the nature and amount of work involved before submitting our offer. We will be able to complete
the works within the stipulated time and also certified that we will be able to supply the material/executing the
work as per specification to suit the site conditions.

Address of site: -  NCR-Biotech Science Cluster at THSTI
3'Y mile stone Faridabad Gurgaon Expressway
Faridabad Haryana-121001

ENGINEER-IN-CHARGE, THSTI Signature of tenderer with Seal & Date




Annexure-VIl

Proposed Drawing/ Flow Diagram by agency




PRICE BID

36



PRICE BID
SCHEDULE OF QUANTITIES

Description of item } Amount

Design, Supply, Installation, Testing, Commissioning (DSITC) and
validation of packaged type effluent treatment plant of non-corrosive
material. RCC/MS components with corrosive protection, including Design
shop drawing and obtain the concent to establishment and concent to
operate from HSPCB, erection, commissioning, construction of ETP